
East Canyon Reservoir
Diagnostic Feasibility Clean Lakes Study

By

Harry Lewis Judd

Project Officer

July 15 1999

Utah Department of Environmental Quality
Division of Water Quality

Salt Lake City Utah

This study was conducted in cooperation with the United

States Environmental Protection Agency Region VIII



East Canyon Reservoir

Diagnostic Feasibility Clean Lakes Study

Project Officer

Harry Lewis Judd

Utah Department of Environmental Quality
Division of Water Quality

Salt Lake City Utah

By

Harry Lewis Judd

July 15 1999

This study was conducted in cooperation with the United

States Environmental Protection Agency Region VIII



ACKNOWLEDGMENTS

The East Canyon Reservoir Diagnostic feasibility Study by the
[...]
have connections to Interstates 80 and 84 Figure 2 1 is a map of the reservoir

watershed with indicators for various recreational opportunities associated with

the reservoir

The state designated beneficial use classifications for the reservoir

include 1C culinary 2A recreational bathing swimming 2B boating and

similar recreation excluding swimming 3A cold water game fish and organisms
in their food chain and 4 agricultural uses

East Canyon State Park Visitation
June Julv Auaust SeDtember October November December Total

1982 74 151 60 876 55 941 2 250 2 982 1 998 420 235 323

1983 56 906 57 294 61 417 9 312 4 123 1 320 60 223 051

1984 83 967 71 596 67 095 10 456 3 332 1 060 440 279 539

1985 87 318 71 806 71 213 7 476 3 428 124 616 289 759

1986 93 612 74 172 63 296 7 824 3 528 2 112 1 720 312 224

1987 I 80 208 68 944 63 224 8 532 3 692 2 428 300 634

1988 | 21 324 25 496 13 389 4 864 6 016 1 260 668 116 398

1989 I 16 156 31 583 18 923 10 832 4 729 11 797 2 994 140 097

1990 40 390 38 429 23 057 4 455 2 929 1 550 787 189 279

1991 23 642 39 816 23 506 7 388 4 781 672 430 119 537

1992 | 25 716 18 763 13 170 7 318 1 176 676 252 108 395

1993 I 83 379 34 706 34 706 3 851 1 037 2 383 3 437 155 432

1994 12 733 36 795 27 321 7 318 1 085 875 1 039 152 035

1995 12 733 35 094 30 389 6 473 1 396 1 760 1 428 110 876

1996 33 376 36 795 18 763 5 467 1 085 787 738 110 106

1997 I 12 733 36 795 77 087

Table 1 East Canyon State Park Visitation Data

Table 1 summarized the visitation records at the East Canyon State Park

adjacent to the reservoir As indicated by the graph in figure 2 2 it is

clearly evident that there is a declining trend of park visits at the state park

Traditionally according to state park records fishing and boating are the

primary recreational activities engaged in by visitors to the park Strong

arguments can be made that this decline is due in part to the reduction in water

quality and its effect on the fishery The number of visits to East Canyon
Reservoir has fluctuated but from 1982 to 1987 visitations rose to above 300 000

users per year Since then use has declined significantly to about 111 000

users

7



Em Canyon Stat Park Total Annual VMU

Fishing which is the single most

popular recreational activity at East

Canyon Reservoir has been adversely

impacted by a decline in water quality

Trout are stressed by low dissolved oxygen

concentration through the hypolimnion from

mid summer to early autumn This

condition resulted in a complete loss

100 mortality of fingerling rainbow

trout stocked in 1990 and 1991 as reported

in DWR s fishery summary

State Park Records show that nearly 98

percent of those who visit the reservoir

area are Utah residents and almost all of

those come from Salt Lake Davis Weber

Cache Morgan Tooele or Summit counties

Figure 2 2 East Canyon State Park Annual The combined population of these counties
Visitation Data ¦

i ^ nnr i_ _i

is projected to reach 1 410 000 by the

year 2000 With the accelerated growth and development in Park City and Summit

County and the increased activity associated with the 2002 Winter Olympics there

will need to be a major focus on protecting water quality and implementation of

projects to restore or improve water quality throughout the watershed

2 2 Watershed Description

East Canyon Reservoir is an impoundment of East Canyon Creek The watershed

as depicted in figure 2 3 drains the back side of the Wasatch Front from behind

Big Cottonwood Canyon to behind Emigration Canyon

The area around the watershed is relatively dry compared to the areas closer

to the Wasatch Front Vegetation is mostly sage grass but there are areas of

spruce fir in sheltered north facing slopes Refer to Appendix A for a map of

the vegetative communities of the watershed Unlike the canyons that drain to the

west the scenery is not the lush forests most recreationalists hope to find in

the mountains

The watershed extends south and west from the reservoir The highest
elevations are along the Wasatch Front with 10 000 foot ridge lines common at

the south end of the watershed The eastern border of the watershed is only

slightly higher than the stream elevations in many areas Like many areas behind

the Wasatch Front the divides between drainages are very low with Parley s

Summit Snyderville basin to Park City and Parley s Park all being major divides

at low elevations Silver Creek was once the headwaters of East Canyon Creek

but appears to have been diverted into the Weber Basin in recent geologic

history The Snyderville Basin is rapidly urbanizing creating changes in

water quality for this watershed Nutrient and sediment loading within the

watershed are major issues at the present time Pollutant sources include urban

runoff golf courses dairies and other cattle operations construction and

development sites erosion and loss of riparian habitat and discharge from the

municipal wastewater treatment facility These sources are the likely reasons

for water quality problems at the reservoir The East Canyon Technical Advisory
Committee is attempting to bring about a coordinated effort to control sources

of pollution and restore impaired water quality Currently there is a spirit of

cooperation by all parties associated with these problems

8



East Canyon Reservoir Watershed

General Features Map
STORET Monitor Locations

492515—

492516

492518

492519

492520

492513

492523

492524
492525
492526

Silver Creek

Junction

Figure 2 3 East Canyon Reservoir Watershed

492536

N

A



The watershed high point is 2 753 m 9 034 ft above sea level thereby

developing a complex slope of 9 to the reservoir The average stream gradient

above the reservoir is 4 2 220 feet per mile The inflows are East Canyon

Creek Dixie Hollow Taylor Hollow and Sawtooth Creek The outflow is East

Canyon Creek The watershed is made up of high mountains low mountains and

valleys

The vegetation communities consist of pine spruce fir oak maple alpine

tundra and sagebrush grass The watershed receives 41 102 cm 16 40 inches

of precipitation annually The frost free season around the reservoir is 80

100 days per year Current land ownership identification in the watershed is

represented in Appendix B

Presently all six square miles of Snyderville Basin a relatively flat area of

the upper part of the watershed is under heavy development pressure The

watershed is almost entirely privately owned leaving it susceptible to

development

2 2 1 Soil and Geology

Soils and geology in the watershed area vary greatly from limestone capped
bedrock mountain peaks to fertile loamy farmland to lush wetlands Those

formations and soil groups that affect water quality are generally the farmland

soils near the streams These soils are generally of the Broadhead and Henefer

groups characterized by good topsoil greater than 60 depth to water table CL

classification moderate permeability and slight erosion hazard

Although it is difficult to generalize in one short paragraph the largest

impact from the soils seems to come from streambank erosion and associated

sediments and minerals washed into the stream from various construction oriented

activities Streambank erosion is exacerbated where vegetative cover is sparse

None of the surface soils except a limited amount in the upper watershed

associated with the Park City formation appear to be high in natural minerals

such as phosphorus However substantial amounts of precious metals have been

located in the sub surface soils in the Park City mining District area For a

more in depth discussion of soils types refer to the Natural Resource

Conservation Service NRCS soil survey of the Park City Area A new soil survey

is currently underway and is expected to be completed by fall of 1999 Limited

soils information is contained in Appendix C

2 3 Basin Hydrology

Most of the inflow to East Canyon Reservoir comes from East Canyon Creek

The major sources of perennial flows in the basin are the Spiro Tunnel and the

Snyderville Basin Wastewater Treatment Plant while spring runoff from snow melt

provides the greatest flow primarily during April and May

The mean annual precipitation in the East Canyon drainage is 26 37 inches per

year with 73 percent coming from snow during the period of October to April

During spring runoff East Canyon Creek flow increases from 15 cfs to 350 cfs

The East Canyon drainage basin contains 145 square miles and the following 10

small perennial streams Kimball Creek McLeod Creek Spring Creek Three Mile

Creek Two Mile Creek Big Bear Hollow Toll Creek Schuster Creek Big Dutch

Hollow and Little Dutch Hallow Figure 2 3 shows the location of these various

streams in the East Canyon Watershed

A more extensive discussion of the basin hydrology is contained in the

10



section 4 on watershed evaluation The average flow at the East Canyon Creek

near Morgan USGS Station 10134500 for the period of record 1938 1996 is 41 520

acre feet per year This station is approximately 2 500 feet downstream from the

East Canyon Reservoir Dam

2 4 Point Sources

There are two point sources in the watershed the Snyderville Basin

Wastewater Treatment Plant and Park City s Park avenue storm drain The

Snyderville Basin Wastewater Treatment Plant has been identified by the Division

of Water Quality in their report Weber River Basin and Farmington Bay Area

Stream Assessment Toole September 1995 as a significant source of nutrient

loading in East Canyon Creek The Park Avenue storm drain is of lesser

significance No permit has been issued nor is one pending for the storm drain

although stormwater regulations are now being implemented in other areas of the

state The Utah State Division of Water Quality is assessing the need for a

NPDES permit and voluntary action for storm water in Park City

The Snyderville Basin Wastewater Treatment Plant went on line in 1980 It

serves the Park City Snyderville Basin area The facility currently consists of

an extended aeration air activated sludge treatment process with ultraviolet

disinfection The physical plant consists of a bar screen and aerated grit
chamber an influent channel with a weir and equipped with ultrasonic continuous

recording equipment and a second influent line equipped with an in line mag

meter one oxidation ditch and secondary clarifier two primary clarifiers one

activated sludge aeration basin two secondary clarifiers four shallow bed

filters with automatic and manual backwash flow paced ultraviolet light
disinfection two aerobic sludge holding tanks two solids centrifuges and a

mechanical post aerator basin The facility was placed in service in 1980 with

a design capacity of 1 3 MGD

In July of 1996 a bioreactor side oxidation ditch and secondary clarifier

of 1 5 MGD capacity was added voluntarily to the plant operations One of the

primary purposes for this upgrade was to incorporate into their treatment process

the ability to reduce nutrients primarily phosphorus as much as possible The

plant has a combined current capacity of 2 8 MGD The existing population

equivalent estimate due to the large influx of population during the

recreational ski season is estimated to be near 22 600 with an expectation of

near 28 000 by the year 2003 Data summarized by Snyderville Basin SID prior to

May 1997 indicate that the influent organic loading was 2 504 lbs day for five

day BOD and 2 879 lbs day for TSS

Effluent limitations imposed on this facility are contained in Utah Pollutant

Discharge Elimination System UPDES permit number UT0020001 In general there

are limitations imposed for ammonia carbonaceous biochemical oxygen demand

dissolved oxygen total suspended solids fecal and total coliforms pH and oil

and grease A summary of these limitations is include in Table 2

The Utah Division of Water Quality has defined new permit limits effective

May 1 1999 Total phosphorus is a new parameter under consideration for

inclusion as a limit in a possible reopener of the permit A current recommended

limit has been purposed at 0 05 mg L or 2 085 pounds per day whichever value is

the most stringent but negotiation with Snyderville Basin District are underway
to define criteria needed in the permit to protect water quality

11



Effluent Limitations

Parameter 30 day average 7 day average Daily Minimum Daily Maximum

CBODs mg L minimum removal 12 85 17

TSS mg L Minimum Removal 25 85 35

Fecal coliforms 100 mL 200 250

Total coliforms 100 mL 2000 2500

pH 6 5 9

DO mg L 6 0

Oil and grease mg L 10

Ammonia as N mg L

June August

December February
Other months

2 0

2 9

2 3

8 4

10 5

8 6

Table 2 Effluent limitations for Snyderville Basin East Canyon Plant

2 5 Nonpoint Sources

Sources of pollution which may have an impact on reservoir water quality
include urban runoff stream bank erosion agricultural practices urban and

recreational development

2 5 1 Urban Runoff

Urban runoff is defined as water that originates from urban areas developed

for residential and business development within the watershed It can result

from improper irrigation precipitation on hard surfaces such as asphalt

concrete or rooftops during and after a rainstorm or as snow melt or merely as

erosion induced as water moves across soils lacking vegetation As water travels

across these types of surfaces transport of nutrients sediments metals and

other pollutants occurs

In the Park City area some of this runoff is contained in a storm water drain

system that eventually discharges directly into a live waterway Where storm

drain systems are not present runoff may be transported across a variety of

surfaces prior to entering a live waterway In some cases vegetative buffer

strips may be present to reduce or control the movement of some pollutants into

live waterways However in many areas development that is directly adjacent or

near a live stream pollutants may enter a given waterway without any significant
loss of sediment or nutrient load These types of contributions of sediments and

nutrients into the system can be a significant source of controllable nutrients

and sediments

Because of the uncertainties about the true significance of urban runoff as

12



a contributor to receiving water quality problems Congress made treatment of

separate stormwater discharges ineligible for Federal funding when it enacted the

Clean Water Act CWA in 1977 To obtain information that would help resolve

these uncertainties the Agency established the Nationwide Urban Runoff Program

NURP in 1978 The program was designed as a 5 year effort to gather data to

examine such issues as

1 the quality characteristics of urban runoff

2 the extent to which urban runoff is a significant contributor to

water quality problems and

3 the performance characteristics and the overall effectiveness and

utility of management practices for the control of pollutant loads

from urban runoff

Conclusions from that project are contained in the document Results of the

Nationwide Urban Runoff Program produced by the Water Planning Division of U S

Environmental Protection Agency USEPA in December 1983 The remaining
information contained in this section has been taken from that document

As part of the project 28 locations were identified to gather data related

to urban runoff issues One of those sites was in Salt Lake City Utah An

early point in the discussion was the general agreement that urban runoff causes

problems Remedial costs may be high but the benefits are obvious

In order to characterize urban runoff monitoring was conducted at 81

acceptable loading sites in 22 different cities and included more than 2300

separate storm events

The event mean concentration EMC defined as the total constituent mass

discharge divided by the total runoff volume was chosen as the primary water

quality statistic Event mean concentrations were based on flow weighted

composite samples for each event at each site in the accessible data base EMCs